


BELT HOLDER LOCK

LINEAR BEARING SUPPORT

BED RAISER

X SUPPORT

BELT HOLDER

BUTTON HEAD SCREW
DIN7380 M4X6

SERRATED LOCK WASHER
DIN6798J M4

SERRATED LOCK WASHER
DIN6798J M5

HEX. THIN NUT 
1 DIN10511 M3

 HEX. THIN NUT 1
DIN439 M4

“U” CLAMP

PULLEY GT2 20 TOOTH

8MM LINEAR BEARING
25MM

 BUILD PLATAFORM SPRING
ø0.8X2.5

FLAT BELT PULLEY

NEMA17 STEPPER MOTOR X AXIS 
WITH CABLES

GT2 RUBBER BELT

MOTHERBOARD
MKS GEN 

WITH AIR DUCT

GLASS

STRUCTURE

 THREADED ROD 400MM

CABLE TIE 2.5X100MM

CABLE TIE 3.6X140MM

LINEAR GUIDE 360MM

DISPLAY MK3 MINI12864

E
LE

C
T

R
O

N
IC

S

S
T

R
U

C
T

U
R

E
 P

A
R

T
S

M
E

C
H

A
N

IC
S

P
R

IN
T

E
D

 P
A

R
T

S

CYL. HEAD SCREW
DIN912 M3X6

FLEX COUPLING 5MM

CYL. HEAD SCREW
DIN912 M3X20

CYL. HEAD SCREW
DIN912 M3X25

CYL. HEAD SCREW
DIN912 M5X35

15x

10x

9x

1x

5x

55x

19x

PLAIN WASHER
DIN125 M3

32x

51x

4x

8x

8MM LINEAR BEARING
45MM

2x

2x

4x

 BUILD PLATAFORM CLIP 4x

2x

2x

GUIDE SUPPORT 8x

2m

1x

NEMA17 STEPPER MOTOR Y AXIS 
WITH CABLES

1x

NEMA17 STEPPER MOTORS Z AXIS 
WITH CABLES

1x

EXTRUDER DRIVER E0
WITH CABLES

1x

LINEAR GUIDE 485MM

LINEAR GUIDE 410MM

1x

1x

4x

1xBOWDEN EXTRUDER

2x

2x

2x

2x

10x

20x

1x

1x

1x

DRIVER SENSOR SPACER 1x

2x

2x

1x

X SUPPORT  WITH
TRAPEZOIDAL NUT

2x

CONTROL PANEL CABLES 2x

      

�4 Y-AXIS

      

�4 X-AXIS

�4 
Z-A

XIS

WITH  CABLES ASSEMBLED

BOX 0

BOX 0

BOX 2

BOX 5

BOX 1

BOX 4

BOX 3

USB CABLE 1x

T
he

re
 a

re
 s

om
e 

pa
rt

s 
in

 th
is

 k
it 

th
at

 w
er

e 
in

cl
ud

ed
 a

s 
sp

ar
es

 s
o 

th
at

 y
ou

 c
an

 b
e 

su
re

 y
ou

 w
on

't 
be

 m
is

si
ng

 
an

yt
hi

ng
 e

ss
en

tia
l t

o 
co

m
pl

et
e 

th
e 

as
se

m
bl

y 
of

 y
ou

r 
B

2X
30

0.
 

EXTRUDER DRIVER E1
WITH CABLES

1x

      �4 EXTRUDER

[E0]     [E0]

      �4 EXTRUDER

[E0]     [E1]

DRIVER BLOCK 2x

DISPLAY SUPPORT 2x

PCB SPACER 3x

1xPCB HEATED BED

BOX 2

PCB HEATED BED CABLE 1x

� H-BED

� TH-BED

AUTO-CALIBRATION MODULE 1x

1xPOWER SUPPLY
24V 15A 360W

WITH POWER CABLES ASSEMBLED

BOX 6

�4 24 VDC

�4 24 VDC

 

 
 

� F
ILA

MENT

[E
0] 

    
 [E

1]
� FILAM

ENT

[E0]      [E1]

 FILAMENT SENSOR CABLING 2x

FILAMENT DETECTION MODULE 2x

PTFE TUBE 2x

BUTTON HEAD SCREW
DIN7380 M4X10

30x

BUTTON HEAD SCREW
DIN7380 M5X20

17x

BUTTON HEAD SCREW
DIN7380 M4X20

17x

 HEX. THIN NUT 1
DIN439 M5

20x

13x

BOX 2

PTFE COUPLER 2x

O
T

H
E

R
S

GREASE 1x

BOX 2

FILAMENT FILTER
AND LUBRICATOR E1 1x

FILAMENT FILTER
AND LUBRICATOR E0 1x

SD CARD 1x

BED BASE 1x

EU POWER CORD 1x

CYL. HEAD SCREW
DIN912 M3X30

4x


